earlyworks

environments

MEC205 TOT CITY (GREEN) - METAL

EC205 TOT CITY (GREEN) - WOOD
MEZ205B TOT CITY (BLUE) - METAL
EC205B TOT CITY (BLUE) - WOOD

Parts List
DESCRIPTION MEC205 EC205 ME205B | EC205B | PART NUMBER
PLATFORM PLATE PKG 3 3 3 3 E050
BUBBLE 1 1 1 1 55003
PLATFORM EXTENSION 9 BOARD - M 1 0 1 0 MO03001
PLATFORM EXTENSION 9 BOARD - WOOD 0 1 0 1 Z03001
PLATFORM 9 BOARD - M 3 0 3 0 MO03009
PLATFORM 9 BOARD - WOOD 0 3 0 3 Z03009
FIND-N-SEEK 1 0 1 0 M16001
FIND-N-SEEK 0 1 0 1 16001
TOT STAIRS 30" - M 1 0 1 0 M52036
TOT STAIRS 30" - WOOD 0 1 0 1 52036
PLAYHOUSE ROOF 58" GREEN - M 2 0 0 0 M53009
PLAYHOUSE ROOF 58" GREEN - WOOD 0 2 0 0 753009
PLAYHOUSE ROOF 58" BLUE - M 0 0 2 0 M53011
PLAYHOUSE ROOF 58" BLUE - WOOD 0 0 0 2 753011
ENCLOSURE PANEL, MED w/BASE - M 1 0 1 0 M54050
ENCLOSURE PANEL, MED w/BASE - WOD 0 1 0 1 54050
PLANTER PANEL - METAL 2 0 2 0 M54053
PLANTER PANEL - WOOD 0 2 0 2 54053
BIGWHEEL PANEL w/BASE - M 1 0 1 0 M54054
BIGWHEEL PANEL w/BASE - WOOD 0 1 0 1 54054
FLAT PANEL - M 1 0 1 0 M55001
FLAT PANEL - WOOD 0 1 0 1 55001
TOT SLIDE 30" - M 1 0 1 0 M56012
TOT SLIDE 30" - WOOD 0 1 0 1 56012
ROCK CLIMB 2'-6" - M 1 0 1 0 M57043
ROCK CLIMB 2'-6" - WOOD 0 1 0 1 57043
EARLYWORKS ASS'Y PKG - M 1 0 1 0 M59011
EARLYWORKS ASS'Y PKG - WOOD 0 1 0 1 59011
MR. WELCOME JR. PANEL - M 1 0 1 0 M59030
MR. WELCOME JR. PANEL - WOOD 0 1 0 1 59030
COLUMN, 8'-0" (ROOF) - WOOD 0 4 0 4 701043
COLUMN, 9'-0" (ROOF) - WOOD 0 4 0 4 201044
UPRIGHT 1 1 0 1 0 404518
UPRIGHT 2 1 0 1 0 404520
UPRIGHT 3 1 0 1 0 404522
UPRIGHT 4 1 0 1 0 404524
UPRIGHT 5 1 0 1 0 404526
UPRIGHT 6 1 0 1 0 404528
Issued/Revised: 04/02/13 SHEET 1 OF 5

1-866-814-8697

Bigloys

A PI_A CORIE company

bigtoys.com



earlyworks

environments

MEC205 TOT CITY (GREEN) - METAL
EC205 TOT CITY (GREEN) - WOOD
MEZ205B TOT CITY (BLUE) - METAL
EC205B TOT CITY (BLUE) - WOOD

Parts List
DESCRIPTION MEC205 EC205 ME205B EC205B PART NUMBER
UPRIGHT 7 1 0 1 0 404530
UPRIGHT 8 1 0 1 0 404532

Unless Otherwise Specified, All Units of Measure are Each
Items listed below Hardware Complete line are included with Hardware Complete Number
Warning: During Installation, Hardware And Small Parts Are Choking Hazards For Young Children. Store
Unused Parts Appropriately Until Assembly Is Completed. Once Assembly Is Completed, Remove Any
Unused Parts From The Play Environment And Dispose/Save Them In A Secure Location. Any bolt end
protruding more than two full threads beyond the face of the nut causes risk of clothing entanglement.
Promptly cut-off flush, file smooth, and treat to prevent corrosion.
Note: Peen Tee-Nuts and Flatwashers to match radius of pipe after assembly is complete.
Note: Loctite (supplied by others) should be used on any non-patch hardware.

INSTALLATION INSTRUCTIONS:

1. Dig footing holes as shown in Ground Plan. See specific installation sheets for Elevation Views.

2. Refer to specific installation sheets for component attachments, hardware, details, and concrete requirements.

3. Refer to the Installation Instruction Prolog for attaching Column End Caps.

4. Attach Platform Plates on top surface of platform around columns using 3/4" wood screws to prevent string entanglement.
5. Plumb and level the entire assembly and tighten all fasteners.

6. After entire unit is assembled pour concrete footings within 4" to the top and taper away from post for water drainage. Allow
to cure at least 48 hours before use. NOTE: Temporary bracing may be required until concrete cures.

7. When the structure is finished and satisfactory, eliminate sharp points and sharp edges (burring) on installed hardware like bolt, nuts,
etc. Install resilient surfacing material within the use zone of play structure in accordance with ASTM specifications F1292 appropriate
for the fall height of each structure. Refer to the safety guidelines.

MAINTENANCE PROCEDURE:

Periodically check hardware for tightness, and tighten as necessary. Always check all parts for breakage or wear, and immediately
put equipment out of service until any faulty parts found are repaired or replaced. Also Check all metal parts for rust, paint loss and
touch-up if necessary with paint. Check for welded areas and verify integrity. Check periodically resilient surfacing for appropriate
depth and remove extraneous materials that could cause injury, infection, or disease. Maintain detailed installation, inspection,
maintenance, and repair records for each public-use playground equipment.

Issued/Revised: 04/02/13 SHEET 2 OF 5

Bigloys

A I:’LA CORIEE company blgtoyS-Com

1-866-814-8697



earlywérfk.s}

environments

MEC205 TOT CITY (GREEN) - METAL
EC205 TOT CITY (GREEN) - WOOD
MEZ205B TOT CITY (BLUE) - METAL
EC205B TOT CITY (BLUE) - WOOD

PLAYHOUSE ROOF A
(M53009) )

DUCK TAG, FIND N
SEEK (L1003)

UPRIGHT 5 (404526)

)
A\YS

PLATFORM PLATE y
(EOSO)\ ! ' ) Q\Xé PLATFORM 9 BOARD
1PN (M03009)
Tl il
AN ¢ f
I

A W W
A WA
<

APPLE TAG,
FIND-N-SEEK (L1004)

TOT STAIRS
(M52036)

N
y /7
-7
2
~

PLATFORM EXTENSION
9 BOARD (M03001)

UPRIGHT 6'(404528)

TOT SLIDE 30" PLANTER PANEL
(M56012) (M54053)

CAT TAG, FIND N
SEEEK (L1005)
FLAT PANEL

UPRIGHT 3{404522) ~ (M55001)

BUBBLE
(55003) UPRIGHT 1 (404518)
FIND-N-SEEK
(M16001)
FINISHED ASSEMBLY
MEC205 SHOWN

Issued/Revised: 04/02/13 SHEET 3 OF 5

Bigloys

A P|AYCORE company

1-866-814-8697 bigtoys.com



earlywérfk.s}

environments

MEC205 TOT CITY (GREEN) - METAL
EC205 TOT CITY (GREEN) - WOOD
MEZ205B TOT CITY (BLUE) - METAL
EC205B TOT CITY (BLUE) - WOOD

PLAYHOUSE ROOF
(M53009)

DUCK TAG, FIND N
SEEK (L1003)

MR. WELCOME JR. PANEL
(M59030)

BIGWHEEL PANEL w/BASE
(M54054)

ROCK CLIMB 2'-6"

(M57043)

UPRIGHT 4 (404524)

PLANTER PANEL
(M54053)

DOG TAG, FIND N
SEEK (L1006)

UPRIGHT 7 (404530)

UPRIGHT 8 (404532)

BARRIER PANEL
(M54050)

FINISHED ASSEMBLY
MEC205 SHOWN

Bigloys

A P|AYCORE company

Issued/Revised: 04/02/13 SHEET 4 OF 5

1-866-814-8697 bigtoys.com



earlyworks

environments

MEC205 TOT CITY (GREEN) - METAL
EC205 TOT CITY (GREEN) - WOOD
MEZ205B TOT CITY (BLUE) - METAL
EC205B TOT CITY (BLUE) - WOOD

46 1/2in . _
317/8in 313/16 in 8 9/16 in
[81.01 cm] [1(;7;3‘;?] [79.27 cm] = [21.69 cm]
111/4in 57/16in
[28.58 cm] [13.81 cm]

— (- » 4
46 1/2in : 3511/16 in
[118.11 cm] R T [90.65 cm]
23in
[58.42 cm]
@8 in [40.64 cm]
(8 PLCS)

[20.32 cm]
L4 @PLCS)
19 3/16 in F 81/2in
[48.72 cm] —‘_" [21.59 cm]

CONCRETE REQUIRED
0.688 CUBIC YARDS

PLAN VIEW 0.528 [CUBIC METERS]

i

b o= : —— 101in
[724?.21£4clrr’:1] / (] [25.40 cm]
—3 )
i RESILIENT | | SURFACE i
1 HTH FLF {1 kR A
28 in 18 in
[71.19 cm] ELEVATION VIEW BRICK OR EQUIVALENT ~ [45.72.cm]
MEC205 SHOWN
Issued/Revised: 04/02/13 SHEET 5 OF 5

Bigloys

A PI_A CORIE company

1-866-814-8697 bigtoys.com



06-003, 55-003

Installation Instructions

DET. QTY. PART#

Bubble

DESCRIPTION ICON (NOT TO SCALE)

Bigloys

A PM“(CORE Company

A 1 G105 Bubble 30" Diameter

1 D110_ Connector Panel-Bubble
B 12 801002 Bolt Hex 3/8-16 x 3/4" Grd 2 NC Pltd O B
C 12 GO030_ Do-Nut Base (No Boss) 10mm []
D 12 GO032_ Do-Nut Cap 10mm O a
E 12 817200 Lock Washer, 3/8" Int Tooth Type APLTD €3 |
F 12 817460 Washer 3/8" SS (.391ID x .62 OD) Flat O |

Bubble

1/2 Copyright © BigToys

i06-003 110112 JRH



=

N

w

/N

Refer to your structure design for
location and orientation of Bubble.

Attach Panel (See "Instruction for
Flat or Wave Panel.)"

Attach Bubble (A) to panel using hardware
provided (F)(C)(E)(B)(D).

Example of this Bubble orientation
must be installed over a Platform or
Platform with Extension.

Bubble

212 Copyright © BigToys

i06-003 110112 JRH



M03-001

DET. QTY. PART#

Installation Instructions

DESCRIPTION

Platform Extension, 9-Board - Metal

Bigloys

A PLA\ CORE' company

ICON (NOT TO SCALE)

A 1 M403 Platform Extension, 9-Board
B 2 MO0O00 Threaded Insert 1/2" I:H
1 E495 Connector, Platform Ext 9BD
C 4 817201 Lock Washer, 1/2" Int Tooth Type APLTD €. |
D 1 804055 Nut, Hex 1/2-13 NC Pltd H
E 4 GO034GY Do-Nut Base (No Boss) 12mm - Putty ﬂ
F 4 GO36GY Do-Nut Cap 12mm - Putty O (
G 2 801256 Bolt Tap 1/2-13 x 3-1/2" NC Pltd )
H 1 800809 Bolt, 1/2 x 4" NC PItd - Full Thread (> M

Platform Extension, 9-Board - Metal

1/2

Copyright © BigToys

iM03-001 100312 JRH



1. Refer to your structure design for the
location of the 9-Board Platform Extension.

2. Install the Threaded Inserts (B) to the
metal columns as shown.
(See "Typical Threaded Insert Installation™).

3. Orient and attach the Platform Extension
(A) to the platform and metal columns
using hardware (C)(D)(F)(E)(G) as shown.

Refer to "Typical Threaded Insert
Installation” in the supplemental prolog
(iM1000) for installation procedures.

Metal Column \

Platform

Platform Viewed From Below

Platform Extension, 9-Board - Metal 2/2 Copyright © BigToys iM03-001 100312 JRH




Bigloys

A P|AYCORE company

MO03-009 PLATFORM 9 BOARD - METAL
Z03-009 PLATFORM 9 BOARD - WOOD

Parts List
DESCRIPTION M03-009 Z03-009 PART NUMBER
PLATFORM 9 BOARD - M 1 0 M415
PLATFORM 9 BOARD - W 1 Z415
----HARDWARE COMPLETE---- 1 0 E490
----HARDWARE COMPLETE---- 0 1 D490
EAGLE FASTENER 0 1 G000*
12MM DO-NUT BASE 1 1 G034*
12MM DO-NUT CAP 1 1 G036*
1/2" THREADED INSERT 1 0 MO000*
1/2" x 4" HEX HEAD BOLT 1 0 800809*
1/2" x 5" HEX HEAD BOLT 0 1 800807*
1/2" INTERNAL TOOTH LOCK WASHER 1 1 817201*

Unless Otherwise Specified, All Units of Measure are Each
Items listed below Hardware Complete line are included with Hardware Complete Number
Warning: During Installation, Hardware And Small Parts Are Choking Hazards For Young Children. Store
Unused Parts Appropriately Until Assembly Is Completed. Once Assembly Is Completed, Remove Any
Unused Parts From The Play Environment And Dispose/Save Them In A Secure Location. Any bolt end
protruding more than two full threads beyond the face of the nut causes risk of clothing entanglement.
Promptly cut-off flush, file smooth, and treat to prevent corrosion.
Note: Peen Tee-Nuts and Flatwashers to match radius of pipe after assembly is complete.
Note: Loctite (supplied by others) should be used on any non-patch hardware.

INSTALLATION INSTRUCTIONS:

1. Determine the location, height and orientation of the Platform 9 Board shown in the structure design layout plans.

2. Install 1/2" Threaded Inserts or Eagle Fasteners in columns at proper locations.
(Refer to Installation Prolog for typical Threaded Insert and Eagle Fastener Installation.)

3. Attach Platform 9 Board to Upright using a 1/2" Threaded Insert, Do-Nut Base 12MM, 1/2" Internal Tooth Lock Washer,
1/2" x 4" Hex Head Bolt, and Do-Nut Cap 12MM. See Detail 023.

4. IMPORTANT: If installing the wood version attach Platform 9 Board to Upright using a Eagle Fastener, Do-Nut Basse
12MM, 1/2" Internal Tooth Lock Washer, 1/2" x 5" Hex Head Bolt, and Do-Nut Cap 12MM. See Detail 024.

5. When all decks are completeed and correct, pour concrete footings within 4" to the top and taper away from support
posts to allow water drainage. Allow curing at least 48 hours before use.

6. Plumb and level the entire assembly and tighten all fasteners.
7. When the structure is finished and satisfactory, eliminate sharp points and sharp edges (burring) on installed hardware

like bolts, nuts, etc. Install resilient surfacing material within the use zone of play structure in accordance with ASTM
specifications F1292 appropriate for the fall height of each structure. Refer to the safety guidelines.

Issued/Revised: 03/28/13 B i g'l'oys SHEET 1 OF 4

1-866-814-8697 bigtoys.com

A P|AYCORE company



Bigloys

A P|AYCORE company

MO03-009 PLATFORM 9 BOARD - METAL
Z03-009 PLATFORM 9 BOARD - WOOD

MAINTENANCE PROCEDURE:

Periodically check hardware for tightness, and tighten as necessary. Always check all parts for breakage or wear, and immediately
put equipment out of service until any faulty parts found are repaired or replaced. Also Check all metal parts for rust, paint loss and
touch-up if necessary with paint. Check for welded areas and verify integrity. Check periodically resilient surfacing for appropriate
depth and remove extraneous materials that could cause injury, infection, or disease. Maintain detailed installation, inspection,
maintenance, and repair records for each public-use playground equipment.

]

3 [

e
. \/

N
e \J

”
o

4
<

o
©
”
o

(4
L3
[

4
<o
o

PLATFORM 9 BOARD
METAL (M415)

OR |
PLATFORM 9 BOARD |

c
z
O
m
)
z
m
>
—
I
L)
(\L

e
>

(

WOOD (Z415)

= INSTALLATION DETAIL COMPONENTS SHOWN IN
<:> FINISHED ASSEMBLY HIDDEN LINES ARE SOLD SEPARATELY

M03-009 SHOWN

Issued/Revised: 03/28/13 B i g'roys SHEET 2 OF 4

1-866-814-8697 bigtoys.com

A PLA CORE company



Bigloys

A FJI_A YCORLE company

MO03-009 PLATFORM 9 BOARD - METAL
Z03-009 PLATFORM 9 BOARD - WOOD

/77N / N
() (O
\. /
4612 "
[118.11 cm]
i — ™\
\ ) ) \ (
N_| . N4
4612 "
[118.11 cm]
PLAN VIEW
[ [
| - | <
I I I I
I I I I
I I
I I I I
2in [5.08 cm] | | | |
L | «
12 in [30.48 cm] | | - RESILIENT SURFACE - I |
| | | |
ra T CHER 28in [71.12 cm]
16 in [40.64 cm] | } . I 1 |.1}3'.~;= . = > |
L;ma | k)
ELEVATION VIEW BRICK OR EQUIVALENT

Issued/Revised: 03/28/13

MO03-009 SHOWN

1-866-814-8697

Bigioys

i .com
APLA CORE' company b gtoys co



T.lT.CI.H|.|.|.|.|.].|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T

Ocm 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

MO03-009 PLATFORM 9 BOARD - METAL
Z03-009 PLATFORM 9 BOARD - WOOD

12MM DO-NUT CAP
(G036)

1/2" INTERNAL
TOOTH LOCK
WASHER (817201)

1/2" x 4" HEX HEAD
BOLT (800809)

12MM DO-NUT BASE
(G034)

1/2" THREADED
INSERT (M000)

12MM DO-NUT CAP
(G036)

1/2" INTERNAL
TOOTH LOCK
DECK WASHER (817201)

1/2" x 5" HEX HEAD
BOLT (800807)

-NUT BASE
(G034)

EAGLE FASTENER
(GOOO)

N

o
Issued/Revised: 03/28/13 B I g ons SHEET 4 OF 4

1-866-814-8697 bigtoys.com

A P|AYCORE company



M16-001

Installation Instructions

DET. QTY. PART#

Find N' Seek - M

DESCRIPTION

Bigloys

A P|AYCORE' company

ICON (NOT TO SCALE)

A 1 L1000 Find N' Seek Assembly
B 6 L1001-L1006 Icon Tags, Find N' Seek
C 8 MO000 Threaded Insert 1/2" ﬂ:ﬂ
1 E108_ Connector, Find N' Seek
D 2 G034 Do-Nut Base (No Boss) 12mm ]
E 2 G036 Do-Nut Cap 12mm O
F 2 817201 Lock Washer, 1/2" Int Tooth Type APLTD .9 |
G 2 801225 Bolt, 1/2 x 2-1/2" PItd - Full Thread () [mmmmm
H 6 817342 Washer 1/2" Lock SS ©
| 6 811063 Cap Screw 1/2-13 x 2" Btn Hd SS (o) ((m

Items listed below Hardware Complete line are included with Hardware Complete Number

Warning: During Installation, Hardware And Small Parts Are Choking Hazards For Young Children. Store
Unused Parts Appropriately Until Assembly Is Completed. Once Assembly Is Completed, Remove Any
Unused Parts From The Play Environment And Dispose/Save Them In A Secure Location. Any bolt end

protruding more than two full threads beyond the face of the nut causes risk of clothing entanglement.
Promptly cut-off flush, file smooth, and treat to prevent corrosion.

Unless Otherwise Specified, All Units of Measure are Each
Note: Peen Tee-Nuts and Flatwashers to match radius of pipe after assembly is complete.

Note: Loctite (supplied by others) should be used on any non-patch hardware.

Find N' Seek

1/3

Copyright © BigToys iM16-001 102512 JRH



Surface

HEIEIE]
=TT
pl=lEl
Firm "5
Ground E‘Qﬁ
imz

=

Resilient

2. Dig Footing holes as shown.

MAINTENANCE PROCEDURE:

Periodically check hardware for tightness, and tighten as necessary. Always check all parts for
breakage or wear, and immediately put equipment out of service until any faulty parts found are
repaired or replaced. Also Check all metal parts for rust, paint loss and touch-up if necessary with
paint. Check for welded areas and verify integrity. Check periodically resilient surfacing for
appropriate depth and remove extraneous materials that could cause injury, infection, or disease.

Maintain detailed installation, inspection, maintenance, and repair records for each public-use
playground equipment.

1. Refer to your structure design for location of
Find N' Seek.

Variable*

|
R
1

[=ITE F

D
[102cm]
40"

formula D-R=F

To find footing depth use this

3. Install Threaded Inserts (C) into Column.

4. Attach Find N' Seek (A) to Column
with hardware (D)(F)(G)(E).

A

A

Refer to "Typical Threaded Insert

Installation" in the supplemental prolog

(iM1000) for installation procedures.

Find N' Seek

2/3

Copyright © BigToys

iM16-001 102512 JRH




4. Install Threaded Insert (C) into Columns at
desired locations.

Attach Icon Tags (B) to Columns desired locations
with hardware (H)(I).

5. When the structure is finished and satisfactory, eliminate sharp points and sharp edges
(burring) on installed hardware like bolts, nuts, etc. Install resilient surfacing material within
the use zone of play structure in accordance with ASTM specifications F1292 appropriate
for the fall height of each structure. Refer to the safety guidelines.

Find N' Seek 3/3 Copyright © BigToys iM16-001 102512 JRH



earlywé@

environments

M52036 Tot Stairs - Metal
52036 Tot Stairs - Wood

Parts List
DESCRIPTION M52036 52036 PART NUMBER

STAIR (METAL) 3 0 402628
STAIR (WOOD) 0 3 402633
FOOTING PIPE 2 2 402652
LEFT HANGER 1 1 402654
RIGHT HANGER 1 1 402656
STAIR STRINGER 2 2 402657
STAIR LOWER (METAL) 1 0 402663
STAIR LOWER (WOOD) 0 1 402629
STEP FILLER (METAL) 1 0 402756
STEP FILLER (WOOD) 0 1 402757
RIGHT HANDRAIL ASS'Y 1 1 404476
LEFT HANDRAIL ASS'Y 1 1 404481
BARRIER 2 2 404485
---HARDWARE COMPLETE--- 1 0 404231
---HARDWARE COMPLETE--- 0 1 402680
EAGLE FASTENER 0 10 G000

10MM DO-NUT BASE 28 28 G030

10MM DO-NUT CAP 28 28 G032

12MM DO-NUT BASE 10 10 G034

12MM DO-NUT CAP 10 10 G036

#10 x 3" SHEET METAL SCREW 810061

4 4

3/8" x 3/4" P.B.H.C.S. w/PATCH 4 4 812052
3/8"x11/2"B.H.C.S. 2 2 811053
3/8" x 1 3/4" HEX HEAD BOLT 8 8 801006
3/8"x 2 3/4"B.H.C.S. 8 8 811058
3/8"x3"B.H.C.S. 4 4 811059
3/8"x 3 1/2" B.H.C.S. 4 4 811075
3/8" INTERNAL TOOTH LOCKWASHER 28 28 817200
3/8" FLAT WASHER 16 16 817410
3/8" LOCK NUT 18 18 804353
3/8" BARREL NUT 4 4 804804
1/2" THREADED INSERT 10 0 MO000

1/2" x 1 3/4" HEX HEAD BOLT 4 4 801206
1/2" x 2 1/2" HEX HEAD BOLT 6 6 801225
1/2" INTERNAL TOOTH LOCK WASHER 10 10 817201

Unless Otherwise Specified, All Units of Measure are Each
Items listed below Hardware Complete line are included with Hardware Complete Number
Warning: During Installation, Hardware And Small Parts Are Choking Hazards For Young Children. Store Unused Parts
Appropriately Until Assembly Is Completed. Once Assembly Is Completed, Remove Any Unused Parts From The Play
Environment And Dispose/Save Them In A Secure Location. Any bolt end protruding more than two full threads beyond the
face of the nut causes risk of clothing entanglement. Promptly cut-off flush, file smooth, and treat to prevent corrosion.
Note: Peen Tee-Nuts and Flatwashers to match radius of pipe after assembly is complete.
Note: Loctite (supplied by others) should be used on any non-patch hardware.

[ | ®
Issued/Revised: 11/13/12 BI g I oys SHEET 1 OF 7

1 '866'81 4'8697 A PI_A CORIEE company bigtoys-com



earlywé@

environments

M52036 Tot Stairs - Metal
52036 Tot Stairs - Wood

INSTALLATION INSTRUCTIONS:

1.

Install 1/2" Threaded Inserts or Eagle Fasteners in columns at proper locations.
(Refer to Installation Prolog for typical Threaded Insert and Eagle Fastener Installation.)

. Attach Footing Pipes and Stair Lower to Stair Stringers. See Detail 112.

. Attach Stair to Stair Stringers using Do-Nut Cap 10mm, 3/8" x 2 3/4" B.H.C.S., 3/8" Internal Tooth Lock Washer, Do-Nut Base 10mm,

and 3/8" Lock Nut. See Detail 016.

. Attach Barrier to Stair Stringers and Stairs using hardware shown in Detail 116.
. Attach Hanger to Stair Stringer and Stairs using hardware shown in Detail 111.

. Attach assemblied stairs to Columns using 1/2" Threaded Inserts, Do-Nut Base 12mm, 1/2" Internal Tooth Lockwasher,

1/2" x 1 3/4" Hex Head Bolt, and Do-Nut Cap 12mm. See Detail 110.

. Attach Barriers and Handrails to Columns using 1/2" Threaded Inserts, Do-Nut Base 12mm, 1/2" Internal Tooth Lockwasher,

1/2" x 2 1/2" Hex Head Bolt, and Do-Nut Cap 12mm. See Detail 114.

. Attach Middle of Handrails to Barriers using Do-Nut Base 10mm, 3/8" Internal Tooth Lockwasher, 3/8" x 1 3/4" Hex Head Bolt, and

Do-Nut Cap 10mm. See Detail 115.

. Attach Bottom of Handrails to Stair Stringer using Do-Nut Cap 10mm, 3/8" x 1 3/4" Hex Head Bolt, 3/8" Internal Tooth Lockwasher,

and Do-Nut Base 10mm. See Detail 113.

10. Attach Top of Handrail to Barrier using 3/8" x 3/4" P.B.H.C.S. w/Patch and 3/8" Barrel Nut. See Detail 051.

11. Attach Step Filler Board to underside of the top stair using #10 x 3" Sheet Metal Screws. See Detail 052.

12. Plumb and level the entire assembly and tighten all fasteners.

13. After entire unit is assembled pour concrete footings within 4" to the top and taper away from post for water drainage. Allow to cure
at least 48 hours before use. Temporary bracing may be required until concrete cures.

14. When the structure is finished and satisfactory, eliminate sharp points and sharp edges (burring) on installed hardware like bolts,
nuts, etc. Install resilient surfacing material within the use zone of play structure in accordance with ASTM specifications F1292
appropriate for the fall height of each structure. Refer to the safety guidelines.

MAINTENANCE PROCEDURE:

Periodically check hardware for tightness, and tighten as necessary. Always check all parts for breakage or wear, and immediately
put equipment out of service until any faulty parts found are repaired or replaced. Also Check all metal parts for rust, paint loss and
touch-up if necessary with paint. Check for welded areas and verify integrity. Check periodically resilient surfacing for appropriate
depth and remove extraneous materials that could cause injury, infection, or disease. Maintain detailed installation, inspection,
maintenance, and repair records for each public-use playground equipment.

. ®
Issued/Revised: 11/13/12 BI g I oys SHEET 2 OF 7

1-866-814-8697 A PAYCORE company bigtoys.com



earlywé@

environments

M52036 Tot Stairs - Metal
52036 Tot Stairs - Wood

BARRIER (404485)

RIGHT HANDRAIL ASS'Y
(404476)

%

1A

STAIR STRINGER
(402657)

/7
_/

STEP FILLER
(402756) METAL /
(402757) WOOD

UNDERNEATH \
PLATFORM ‘I \
@ | /
: A
RIGHT HANGER !‘
(402656) & '
STAIR LOWER
(402663) METAL
(402629) WOOD
STAIR
(402628) METAL
(402633) WOOD
LEFT HANDRAIL ASS'Y
(404481)
<:> - INSTALLATION DETAIL FINISHED ASSEMBLY COMPONENTS SHOWN IN
M52036 SHOWN HIDDEN LINES ARE SOLD SEPARATELY

[ | ®
Issued/Revised: 11/13/12 BI g I oys SHEET 3 OF 7

1 '866'81 4'8697 A F’I_A CORIEE company bigtoys-com



ywé@

earl
environments

M52036 Tot Stairs - Metal
52036 Tot Stairs - Wood

@8 in
Vol [20.32 cm]
/ (4 PLCS)
|—\ ' - -
>H [
o,
46 1/2in 3511/16 in
[118.11 cm] 1 [90.65 cm]
(o
i
!
\_l{ " 1 ~—
\ \ //
. ~1 57/16in
@16 in [13.73 cm]
[40.64 cm] ) .
REE 313/16in 89/16 in
: ™~ [79.14 cm] [21.69 cm]
PLAN VIEW
CONCRETE REQUIRED
| 0.076 CUBIC YARDS
. [0.060 CUBIC METERS]
- N
N[
R
N Yo
. I "
S T
Lo _1°
29 1/4in
[74.30 cm] ? (4 .
° 10in
l ° [25.40 cm]
T RESILIENT SURFACE
28 in fﬂ. =
[71.12 cm] Ny ;;} 18 in
T o [45.72 cm]

ywaﬂ
BRICK OR EQUIVALENT ELEVATION VIEW

Issued/Revised: 11/13/12

1-866-814-8697

M52036 SHOWN

Bigloys

A F’I_A CORIE company

SHEET 4 OF 7

bigtoys.com



T.lT.CI.H|.|.|.|.|.].|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T

Ocm 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

M52036 Tot Stairs - Metal
52036 Tot Stairs - Wood

3/8" x 3/4" P.B.H.C.S.
@ W/PATCH (812052)
3/8" x 2 3/4" B.H.C.S.

(811058)

BARRIER

10MM DO-NUT BASE \ v 3/8" FLAT WASHER
(817410)

/Q

STAIR STRINGER

(402657) 3/8" BARREL NUT
(804804)

3/8" INTERNAL
3/8" LOCK NUT TOOTH
(804353) LOCKWASHER
(817200)

1/2" THREADED INSERT

COLUMN (M000)

EAGLE FASTENER
(G000)

10MM DO-N
(G032)

HANDRAIL

TOP EDGE OF STEP FILLER TOP
BOARD TO FIT AGAINST g HANGER
BOTTOM OF PLATFORM

(G036)
#10 x 3"
MET)/(\L SCREW 1/2" INTERNAL
(810061) STEP FILLER WXSSETII; (;?;32%1)
832756) METAL 1/2" x 1 3/4" HEX
HEAD BOLT (801206)

(402757) WOOD
NOTE: REFER TO THE INSTALLATION PROLOG
FOR TYPICAL THREADED INSERT AND EAGLE
FASTENER INSTALLATION.

. ®
Issued/Revised: 11/13/12 B I g I oys SHEET 5 OF 7

1-866-814-8697 A P|AYCORE company bigtoys.com




T.lT.CI.H|.|.|.|.|.].|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T

Ocm 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

M52036 Tot Stairs - Metal
52036 Tot Stairs - Wood

3/8" FLAT WASHER
817410
@ 10MM DO-NUT BASE @ FooTinG. ¢ )
(G030) 3/8" x 3" B.H.C.S.
PIPE 811059
3/8" INTERNAL STAIRS ( )

3/8" LOCK NUT

(804353) 10MM DO-NUT CAP

(G032) STAIR STRINGER
(402657

TOOTH

LOCKWASHER
(817200

3/8"x 11/2" B.H.C.S.
(811053

3/8"x 3" B.H.C.S.

' FLAT WASHER
(817410)

3/8" FLAT WASHER
(817410)

10MM DO-NUT CAP STAIRS 10MM DO-NUT CAP 3/8"x 2 3/4"B.H.C.S.

(G032) (G032) (811058)
TAl(Finge;F;I?r\;GER 3/8" LOCK NUT 10MM DO-NUT BASE
(804353) g \NTERNAL (OO0
3/8" LOCK NUT
(804353) HANGER TooTH
LOCKWASHER
10MM DO-NUT BASE (817200)

3/8" INTERNAL ~ (G030)
TOOTH
LOCKWASHER
(817200)

@ HANDRAIL

1/2" INTERNAL 1/2" x 2 1/2" HEX
TOOTHLOCK  HEAD BOLT (801225)
WASHER (817201)

12MM DO-NUT CAP

STRINGER (G036)
COLUMN
N 2MM DO-NUT BASE
(G034)
o o BARRIER
N

10MM DO-NUT BASE

(G030) '(I')Rl;EADED INSERT (M000)
3/8" INTERNAL EAGLE FASTENER (G000)
TOOTH
10MM DO-NUT CAP LOCKWASHER NOTE: REFER TO THE INSTALLATION PROLOG
(G032) . . (817200) FOR TYPICAL THREADED INSERT AND
3/8" x 1.3/4" HEX EAGLE FASTENER INSTALLATION.

HEAD BOLT (801006)

. ®
Issued/Revised: 11/13/12 B I g I oys SHEET 6 OF 7

1-866-814-8697 A P AYCORE company bigtoys.com




T.lT.CI.H|.|.|.|.|.].|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T

Ocm 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

M52036 Tot Stairs - Metal
52036 Tot Stairs - Wood

HANDRAIL
3/8" FLAT WASHER

(817410)

STAIR
STRINGER

BARRIER
N

10MM DO-NUT BASE

(G030) 3/8"x 3 1/2" B.H.C.S.
(811075)
3/8" LOCK NUT
(804353 STAIRS

10MM DO-NUT CAP
(G032

BARRIER
10MM DO-NUT CAP

3/8" x 1 3/4" HEX 10MM DO-NUT BASE (G032) 3/8" INTERNAL
HEAD BOLT (801006) (G030) TOOTH
3/8" INTERNAL LOCKWASHER
TOOTH (817200)
LOCKWASHER
(817200)

. ®
Issued/Revised: 11/13/12 B I g I oys SHEET 7 OF 7

1-866-814-8697 A P AYCORE company bigtoys.com



earlywérflzs}

environments

M53009 Playhouse Roof w/ Panels 58" (Green) - Metal

Z53009 Playhouse Roof w/ Panels 68" (Green) - Wood
M53011 Playhouse Roof w/ Panels 58" (Blue) - Metal
Z£53011 Playhouse Roof w/ Panels 568" (Blue) - Wood

ITEM DESCRIPTION M53009 | Z53009 | M53011 | Z53011 PART #
1 PLAYHOUSE ROOF PANEL 58" - LEAF 2 2 0 0 L549
1 PLAYHOUSE ROOF PANEL 58" - STARS 0 0 2 2 L541
2 COLUMN END FITTING - METAL 4 0 4 0 M600
2 COLUMN END FITTING - WOOD 0 4 0 4 Z600
3 BRACKET 4 4 4 4 401352
4 FASCIA PLAYHOUSE - RECYCLED 4 0 4 0 402092
4 FASCIA PLAYHOUSE - WOOD 0 4 0 4 L226
5 BEAM, LOWER 58" - RECYCLED 2 0 2 0 401704
5 BEAM, LOWER 58" - WOOD 0 2 0 2 L241
6 BEAM, UPPER 58" - RECYCLED 2 0 2 0 401706
6 BEAM, UPPER 58" - WOOD 0 2 0 2 L243

CONNECTOR PLAYHOUSE ROOF w/PANELS - RECYCLED 1 0 1 0 E284

CONNECTOR PLAYHOUSE ROOF w/PANELS - WOOD 0 1 0 1 D284
7 10MM DO-NUT BASE 16 16 16 16 G030
8 10MM DO-NUT CAP 16 16 16 16 G032
9 12MM DO-NUT BASE 4 4 4 4 G034
10 |12MM DO-NUT CAP 4 4 4 4 G036
11 PLAYHOUSE "L" BRACKET 4 4 4 4 401462
12 |PLAYHOUSE 90D BRACKET 4 4 4 4 401463
13 [PLAYHOUSE 90D - GUSSET - HDG BRACKET 4 4 4 4 401464
14 |#10 x 2" WOOD SCREW 24 24 24 24 815507
15 [1/4" x 15/32" DRIVE RIVET 8 8 8 8 805303
16 [1/4"x 1" P.B.H.C.S. w/Patch 16 0 16 0 812012
16 [5/16" x 4" TORX HEAD LAG SCREW 0 16 0 16 800744
17 [1/4" FLAT WASHER (5/8" O.D.) 16 0 16 0 817408
17 [5/16" FLAT WASHER (5/8" O.D.) 0 16 0 16 817406
18 |3/8"x 2 1/4" HEX HEAD BOLT 4 4 4 4 801008
19 |3/8x21/4" CARRIAGE BOLT 16 16 16 16 800258
20 |3/8" INTERNAL TOOTH LOCKWASHER 24 24 24 24 817200
21 |3/8" FENDER WASHER 8 8 8 8 817009
22 |3/8" LOCK NUT 20 20 20 20 804353
23 |1/2x 2 1/4" CARRIAGE BOLT 4 4 4 4 800429
24 |1/2" INTERNAL TOOTH LOCK WASHER 4 4 4 4 817201
25 |1/2" LOCKNUT 4 4 4 4 804355

[ | &
Issued/Revised: 3/03/14 B I g I oys SHEET 1 OF 6

1-866-814-8697 A P|AYCORE company bigtoys.com



earlywéris}

environments

Playhouse Roof w/ Panels

Unless Otherwise Specified, All Units of Measure are Each
Items listed below Hardware Complete line are included with Hardware Complete Number
Warning: During Installation, Hardware And Small Parts Are Choking Hazards For Young Children. Store
Unused Parts Appropriately Until Assembly Is Completed. Once Assembly Is Completed, Remove Any
Unused Parts From The Play Environment And Dispose/Save Them In A Secure Location. Any bolt end
protruding more than two full threads beyond the face of the nut causes risk of clothing entanglement.
Promptly cut-off flush, file smooth, and treat to prevent corrosion.

Note: Peen Tee-Nuts and Flatwashers to match radius of pipe after assembly is complete.
Note: Loctite (supplied by others) should be used on any non-patch hardware.

MAINTENANCE PROCEDURE:

Periodically check hardware for tightness, and tighten as necessary. Always check all parts for breakage or wear, and immediately
put equipment out of service until any faulty parts found are repaired or replaced. Also Check all metal parts for rust, paint loss and
touch-up if necessary with paint. Check for welded areas and verify integrity. Check periodically resilient surfacing for appropriate
depth and remove extraneous materials that could cause injury, infection, or disease. Maintain detailed installation, inspection,
maintenance, and repair records for each public-use playground equipment.

]
Issued/Revised: 03/03/14 B I g I oys SHEET 2 OF 6

1-866-814-8697 A P|AYCORE company bigtoys.com



earlywéri&

environments

Playhouse Roof w/ Panels

1. Refer to your structure design for location of
Playhouse Roof.

2. Attach Roof Purlin Brackets (1) to Column
End Fitting-Bracket Mount (6) using hardware

(7)(21).

Note: Use Thread Locking Compound
(Provided by others) on hardware (7).

3. Insert the Column End Fitting-Bracket Mount
Assembly into column and orient as shown.

4. Permanently attach Column End Fittings (6)
to column using Drive Rivets (22) as shown.
(See "Typical Column End Fitting Installation.")

N4
. ®
Issued/Revised: 03/03/14 B I g ons SHEET 3 OF 6

1-866-814-8697 A P|AYCORE company bigtoys.com



earlywér/k.s.}

environments

Playhouse Roof w/ Panels

5. Attach Lower Beams (4) and Playhouse "L" Brackets
(15) using hardware (9)(10)(13)(24) and (11)(18)(19)(20).
Do not install Do-Nut Caps (12)(14) until assembly in
complete.

\
°© o

6. Attach Facias (2) to Lower Beam assembly using
hardware (11)(18)(19)(20). Do not completely tighten
Hex Nut (18) or install Do-Nut Caps (12) until assembly
is complete.

Note: Use Fender Washer (25) beneath Do-Nut Base as e @ ﬂ

filler when necessary.

[ |
Issued/Revised: 03/03/14 B I g I oys SHEET 4 OF 6

1-866-814-8697 A PLAYCORE company bigtoys.com



earlywérflzs.}

environments

Playhouse Roof w/ Panels

7. Attach Upper Beams (5) and two outer Playhouse 90D
Brackets (16) using hardware as shown
(11)(17(18)(19)(20). Do not install Do-Nut Caps (12) until
assembly is complete.

Note: Use Fender Washer (25) beneath Do-Nut Base as
filler when necessary.

Previously Attached
Playhouse 90D Bracket

8. Repeat steps 5-6 to assemble other half of roof framework.
Do not attach Playhouse 90D Bracket (16) until the next step.

9. Install remaining Playhouse 90D brackets (16) and bolt
through previously attached Playhouse 90D Brackets to
complete roof framework assembly using hardware as shown
(11)(12)(20)(23).

[ |
Issued/Revised: 03/03/14 B I g ons SHEET 5 OF 6

1-866-814-8697 A PLAYCORE company bigtoys.com



earlywéris}

environments

Playhouse Roof w/ Panels

10. Attach Roof Panels (3) to both sides of roof
framework by inserting Wood Screws (8) \ A
through the Panels and into pilot holes in Upper RS @
g p pp %' \\

and Lower Beams.

IMAGE ON ROOF PANEL MAY VARY

]
Issued/Revised: 03/03/14 B I g ons SHEET 6 OF 6

bigtoys.com

A PI_A ‘CORE company

1-866-814-8697



earlywé@

environments

M54050 Enclosure Panel Med w/Base (Metal)
54050 Enclosure Panel Med w/Base (Wood)

Parts List
DESCRIPTION M54050 | 54050 PART NUMBER

ENCLOSURE SUPPORT (METAL) 2 0 402532
ENCLOSURE SUPPORT (WOOD) 0 2 402697
BASE (METAL) 1 0 402574
BASE (WOOQOD) 0 1 402687
ENCLOSURE PANEL 1 1 402609
---HARDWARE COMPLETE--- 1 0 402614
---HARDWARE COMPLETE--- 0 1 402685
EAGLE FASTENER 0 4 G000

#10 x 3" WOOD SCREW 8 8 815511
12MM DO-NUT BASE 12 12 G034

12MM DO-NUT CAP 12 12 G036

1/2" THREADED INSERT 4 0 MO000

1/2" x 5" HEX HEAD BOLT 8 8 800807
1/2" INTERNAL TOOTH LOCK WASHER 12 12 817201
1/2" LOCKNUT 4 4 804355

Unless Otherwise Specified, All Units of Measure are Each

Items listed below Hardware Complete line are included with Hardware Complete Number
Warning: During Installation, Hardware And Small Parts Are Choking Hazards For Young Children. Store
Unused Parts Appropriately Until Assembly Is Completed. Once Assembly Is Completed, Remove Any
Unused Parts From The Play Environment And Dispose/Save Them In A Secure Location. Any bolt end
protruding more than two full threads beyond the face of the nut causes risk of clothing entanglement.
Promptly cut-off flush, file smooth, and treat to prevent corrosion.
Note: Peen Tee-Nuts and Flatwashers to match radius of pipe after assembly is complete.
Note: Loctite (supplied by others) should be used on any non-patch hardware.

INSTALLATION INSTRUCTIONS:

1. Determine the location of the Enclosure.

2. Install 1/2" Threaded Inserts or Eagle Fasteners in columns at proper locations.
(Refer to Installation Prolog for typical Threaded Insert and Eagle Fastener Installation.)

3. Attach Enclosure Support to column using 12mm Do-Nut Base, 1/2" Internal Tooth Lock Washer, 1/2" x 5" Hex Head Bolt, and

12mm Do-Nut Cap. See Detail 090

4. Attach Enclosure to Support using 12mm Do-Nut Base, 1/2" Internal Tooth Lock Washer, 1/2" x 5" Hex Head Bolt, 1/2" Lock Nut, and

12mm Do-Nut Cap. See Detail 091.

5. Attach the Base to the Enclosure Support using wood screws on each side. See Detail 092.

6. Plumb and level the entire assembly and tighten all fasteners.

7. When the structure is finished ans satisfactory, eliminate sharp points and sharp edges (burring) on installed hardware like bolts, nuts,
etc. Install resilient surfacing material within the use zone of play structure in accordance with ASTM specifications F1292 appropriate
for the fall height of each structure. Refer to the safety guidelines.

Issued/Revised: 06/11/12

SHEET 1 OF 4

1-866-814-8697

Bigloys

A PLA CORI= company

bigtoys.com



earlywé@

environments

M54050 Enclosure Panel Med w/Base (Metal)
54050 Enclosure Panel Med w/Base (Wood)

MAINTENANCE PROCEDURE:
Periodically check hardware for tightness,
put equipment out of service until any faul

and tighten as necessary. Always check all parts for breakage or wear, and immediately
ty parts found are repaired or replaced. Also Check all metal parts for rust, paint loss and

touch-up if necessary with paint. Check for welded areas and verify integrity. Check periodically resilient surfacing for appropriate
depth and remove extraneous materials that could cause injury, infection, or disease. Maintain detailed installation, inspection,

maintenance, and repair records for each

) 4 9|
Y |
/

R N
I\Q%\\:;\\ |
\\\\\\Q 9 ¢ 9|

. \\\i\\

N N UNDERNEATH |

<:> = INSTALLATION DETAIL

Issued/Revised: 06/11/12

public-use playground equipment.

-
O

ENCLOSURE SUPPORT
(METAL) 402532 | '
(WOOD) 402697 e ol

ENCLOSURE PANEL
(402609)

BASE N
(METAL) 402574 NG
(WOOD) 402687

FINISHED ASSEMBLY COMPONENTS SHOWN IN
HIDDEN LINES ARE SOLD SEPARATELY

1-866-814-8697

BigToyS SHEET 2 OF 4

A PLA CORE Company bigtoys-com



earlyw @

enwronments

M54050 Enclosure Panel Med w/Base (Metal)
54050 Enclosure Panel Med w/Base (Wood)

[N rw.wfwrw Ty

m __________ L LI

/& @16 in
46 1/2'in [40.64 cm]
[118.11 cm] REF.

PLAN VIEW
— — =
prmm— —
(o] (o]
60 in o o
[152.45 cm]
10 in
[25.40 cm]
RESILIENT SURFACE |
28 in o8 R ™
(7.1 oml [?I I:l ’/1I I' T 18in
|[>.| . I»} : S | * : [45.72 cm]
BRICK OR EQUIVALENT

Issued/Revised: 06/11/12

ELEVATION VIEW

1-866-814-8697

BigToyS SHEET 3 OF 4

A PLA COF\’E Company bigtoys-com



T.lT.CI.H|.|.|.|.|.].|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T

Ocm 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

M54050 Enclosure Panel Med w/Base (Metal)
54050 Enclosure Panel Med w/Base (Wood)

COLUMN 12MM DO-NUT CAP "
(G036) 1/2" INTERNAL

TOOTH LOCK
WASHER (817201)

1/2" THREADED INSERT (M000)
OR
EAGLE FASTENER (G000)

ENCLOSURE
SUPPORT

1/2" x 5" HEX HEAD
BOLT (800807)

12MM DO-NUT BASE

12MM DO-NUT BASE (G034)

(G034)

1/2" LOCKNUT

1/2" x 5" HEX HEAD (804355)

BOLT (800807)  12MM D86§4T BASE
(G034) PANEL _

ENCLOSURE
SUPPORT

1/2" INTERNAL 12MM DO-NUT CAP

1/2" INTERNAL TOOTH LOCK (G036)
12MM DO-NUT CAP

TOOTH LOCK (&3;; c WASHER (817201)

WASHER (817201)

ENCLOSURE
SUPPORT

#10 x 3" WOOD
SCREW (815511)

. ®
Issued/Revised: 06/11/12 B I g I oys SHEET 4 OF 4

1-866-814-8697 A PLAYCORE company bigtoys.com



earlywé@

environments

M54053 Planter Panel (Metal)
54053 Planter Panel (Wood)

Parts List
DESCRIPTION M54053 54053 PART NUMBER

BALCONY EXTENSION BLOCK 2 2 401653
ENCLOSURE SUPPORT (METAL) 2 0 402532
ENCLOSURE SUPPORT (WOOQOD) 0 2 402697
PLANTER BASE 1 1 402576
PLANTER PANEL 1 1 402610
PLANTER FACE 1 1 402611
---HARDWARE COMPLETE--- 1 0 402682
---HARDWARE COMPLETE--- 0 1 402684
EAGLE FASTENER 0 4 G000

12MM DO-NUT BASE 12 12 G034

12MM DO-NUT CAP 12 12 G036

#10 x 3" WOOD SCREW 18 18 815511
1/2" THREADED INSERT 4 0 MO000

1/2" x 5" HEX HEAD BOLT 8 8 800807
1/2" INTERNAL TOOTH LOCK WASHER 12 12 817201
1/2" LOCKNUT 4 4 804355

Unless Otherwise Specified, All Units of Measure are Each
Items listed below Hardware Complete line are included with Hardware Complete Number

Warning: During Installation, Hardware And Small Parts Are Choking Hazards For Young Children. Store
Unused Parts Appropriately Until Assembly Is Completed. Once Assembly Is Completed, Remove Any

Unused Parts From The Play Environment And Dispose/Save Them In A Secure Location. Any bolt end

protruding more than two full threads beyond the face of the nut causes risk of clothing entanglement.

Promptly cut-off flush, file smooth, and treat to prevent corrosion.
Note: Peen Tee-Nuts and Flatwashers to match radius of pipe after assembly is complete.
Note: Loctite (supplied by others) should be used on any non-patch hardware.

INSTALLATION INSTRUCTIONS:

1. Determine the location of the Enclosure.

2. Install 1/2" Threaded Inserts or Eagle Fasteners in columns at proper locations.
(Refer to Installation Prolog for typical Threaded Insert and Eagle Fastener Installation.)

3. Attach Enclosure Support to column using Do-Nut Base 12mm Do-nut Base, 1/2" Internal Tooth Lock Washer, 1/2" x 5" Hex Head Bolt,
and 12mm Do-Nut Cap. See Detail 090

3. Attach Planter Face, Balcony Extension Blocks, and Base to Panel using the wood screws. See Detail 093

4. Attach Enclosure to Support using 12mm Do-Nut Base, 1/2" Internal Tooth Lock Washer, 1/2" x 5" Hex Head Bolt, 1/2" Lock Nut, and
12mm Do-Nut Cap. See Detail 091.

5. Plumb and level the entire assembly and tighten all fasteners.
6. When the structure is finished ans satisfactory, eliminate sharp points and sharp edges (burring) on installed hardware like bolts, nuts,

etc. Install resilient surfacing material within the use zone of play structure in accordance with ASTM specifications F1292 appropriate
for the fall height of each structure. Refer to the safety guidelines.

]
Issued/Revised: 05/13/13 B I g I oys SHEET 1 OF 4

1 '866'81 4'8697 A F’LA CORIE company bigtoys.com




earl

ywé@

environments

M54053 Planter Panel (Metal)

54053 Planter Panel (Wood)

MAINTENANCE PROCEDURE:

Periodically check hardware for tightness, and tighten as necessary. Always check all parts for breakage or wear, and immediately
put equipment out of service until any faulty parts found are repaired or replaced. Also Check all metal parts for rust, paint loss and
touch-up if necessary with paint. Check for welded areas and verify integrity. Check periodically resilient surfacing for appropriate
depth and remove extraneous materials that could cause injury, infection, or disease. Maintain detailed installation, inspection,

maintenance, and repair records for each public-use playground equipment.

ENCLOSURE SUPPORT I
(METAL) 402532
(WOOD) 402697

PLANTER BASE
(402576)

BALCONY
EXTENSION BLOGK |
(401653)

PLANTER PANEL
(402610)

<:> = INSTALLATION DETAIL FINISHED ASSEMBLY

¥

PLANTER FACE
(402611)

COMPONENTS SHOWN IN

HIDDEN LINES ARE SOLD SEPARATELY

Issued/Revised: 05/13/13

SHEET 2 OF 4

Bigloys

A [PLAYCORE company

1-866-814-8697

bigtoys.com



earlyw @

environments

46 1/2in
[118.11 cm]

PLAN VIEW

60 in
[152.45 cm]

p—

(]

SR

M54053 Planter Panel (Metal)
54053 Planter Panel (Wood)

28 in
[71.12 cm]

RESILIENT SURFACE

|

‘. '. b
PR
> .

Issued/Revised: 05/13/13

g
———

ELEVATION VIEW

1-866-814-8697

28 in
[71.12 cm]

|

BRICK OR EQUIVALENT

SHEET 3 OF 4

Bigloys

A PLA COIRE= company

bigtoys.com



T.lT.CI.H|.|.|.|.|.].|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T

ocm 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15
M54053 Planter Panel (Metal)
54053 Planter Panel (Wood)
COLUMN 1/2" THREADED INSERT (M000) 12MM ?GO()_:[,\IGL)JT AP 112" INTERNAL
OR TOOTH LOCK
EAGLE FASTENER (G000) WASHER (817201)
ENCLOSURE
SUPPORT
12MM DO-NUT BASE
12MM [286';‘2; BASE 1/2" x 5" HEX HEAD, (G034)
© L BOLT (800807)

1/2" x 5" HEX HEAD
BOLT (800807)

ENCLOSURE
SUPPORT

1/2" INTERNAL
TOOTH LOCK
WASHER (817201)

12MM DO-NUT CAP
(G036)

PLANTER FACE
(402611)

#10 x 3" WOOD
SCREW (815511)

PLANTER BASE
(402576)

SIDE BLOCK
(401653)

#10 x 3" WOOD
SCREW (815511)

Issued/Revised: 05/13/13

1-866-814-8697

Bigloys

A P|AYCORE company

1/2" LOCKNUT
(804355)
12MM DO-NUT BASE
(G034)

PANEL _7

1/2" INTERNAL
TOOTH LOCK
WASHER (817201)

12MM DO-NUT CAP
(G036)

SHEET 4 OF 4

bigtoys.com



earlywé@

environments

M54054 Bigwheel Panel w/Base - Metal
54054 Bigwheel Panel w/Base - Wood

Parts List
DESCRIPTION M54054 | 54054 PART NUMBER

ENCLOSURE SUPPORT (METAL) 2 0 402532
ENCLOSURE SUPPORT (WOOQOD) 0 2 402697
BASE (METAL) 1 0 402574
BASE (WOOD) 0 1 402687
ENCLOSURE PANEL BW 1 1 402608
BIGWHEEL w/SOUND & SHAFT ASSEMBLY 1 1 402796
---HARDWARE COMPLETE--- 1 0 402683
---HARDWARE COMPLETE--- 0 1 404303
EAGLE FASTENER 0 4 G000

12MM DO-NUT BASE 12 12 G034

12MM DO-NUT CAP 12 12 G036

#10 x 3" WOOD SCREW 8 8 815511
3/8" x 1 1/2" HEX HEAD BOLT 3 3 801005
3/8" LOCK NUT 3 3 804353
1/2" THREADED INSERT 4 0 MO000

1/2" x 5" HEX HEAD BOLT 8 8 800807
1/2" INTERNAL TOOTH LOCK WASHER 12 12 817201
1/2" LOCKNUT 4 4 804355

Unless Otherwise Specified, All Units of Measure are Each
Items listed below Hardware Complete line are included with Hardware Complete Number
Warning: During Installation, Hardware And Small Parts Are Choking Hazards For Young Children. Store
Unused Parts Appropriately Until Assembly Is Completed. Once Assembly Is Completed, Remove Any
Unused Parts From The Play Environment And Dispose/Save Them In A Secure Location. Any bolt end
protruding more than two full threads beyond the face of the nut causes risk of clothing entanglement.
Promptly cut-off flush, file smooth, and treat to prevent corrosion.
Note: Peen Tee-Nuts and Flatwashers to match radius of pipe after assembly is complete.
Note: Loctite (supplied by others) should be used on any non-patch hardware.

INSTALLATION INSTRUCTIONS:

1. Determine the location of the Enclosure.

2. Install 1/2" Threaded Inserts or Eagle Fasteners in columns at proper locations.
(Refer to Installation Prolog for typical Threaded Insert and Eagle Fastener Installation)

3. Attach Enclosure Support to column using 12mm Do-Nut Base, 1/2" Internal Tooth Lock Washer, 1/2" x 5" Hex Head Bolt, and
12mm Do-Nut Cap. See Detail 090.

4. Attach Bigwheel Ass'y to Panel using 3/8" x 1 1/2" Hex Head Bolt and 3/8" Lock Nut. Once positioned correctly tighten set screws.
See Detail 095.

5. Attach Enclosure to Support using 12mm Do-Nut Base, 1/2" Internal Tooth Lock Washer, 1/2" x 5" Hex Head Bolt, 1/2" Lock Nut, and
12mm Do-Nut Cap. See Detail 091.

6. Attach the Base to the Enclosure Support using Wood Screws on each side. See Detail 092.

7. Plumb and level the entire assembly and tighten all fasteners.

Issued/Revised: 06/08/12 B i g'l'oys SHEET 1 OF 4

1-866-814-8697 bigtoys.com

A P|AYCORE company



earlywé@

environments

M54054 Bigwheel Panel w/Base - Metal
54054 Bigwheel Panel w/Base - Wood

INSTALLATION INSTRUCTIONS CONT'D:

8. When the structure is finished ans satisfactory, eliminate sharp points and sharp edges (burring) on installed hardware like bolts, nuts,

etc. Install resilient surfacing material within the use zone of play structure in accordance with ASTM specifications F1292 appropriate
for the fall height of each structure. Refer to the safety guidelines.

MAINTENANCE PROCEDURE:

Periodically check hardware for tightness, and tighten as necessary. Always check all parts for breakage or wear, and immediately
put equipment out of service until any faulty parts found are repaired or replaced. Also Check all metal parts for rust, paint loss and
touch-up if necessary with paint. Check for welded areas and verify integrity. Check periodically resilient surfacing for appropriate

depth and remove extraneous materials that could cause injury, infection, or disease. Maintain detailed installation, inspection,
maintenance, and repair records for each public-use playground equipment.

-
-
ENCLOSURE SUPPORT

(METAL) 402532 .
(WOOD) 402697 '
v o
BIG WHEEL @
(402796)
2|
ENCLOSURE PANEL
l |/BW (402608)
- /\ﬁ;
/ & :
/\ . \
f\%\\‘ N
AN
N UNDERNEATH
\\N§%§’
\\\”J
(METAL) 402574 t j
(WOOD) 402687
| |
|
< 2

<:> = INSTALLATION DETAIL

COMPONENTS SHOWN IN
FINISHED ASSEMBLY HIDDEN LINES ARE SOLD SEPARATELY

Issued/Revised: 06/08/12

B i gToyS SHEET 2 OF 4

1-866-814-8697 » PLAYCORE company bigtoys.com



earlyw

Srks”

enwronments

M54054 Bigwheel Panel w/Base - Metal
54054 Bigwheel Panel w/Base - Wood

Ty ﬂT

o o |||
%J_J#-_LL..J\\
\ L

\\//

46 1/2 in [40.64 cm]
[118.11 cm] REF.
PLAN VIEW
! - =
— I
o o
%aﬁ
60 3/8 in U
[153.41 cm] o o
10in
[25.40 cm]
RESILIENT SURFACE
28in
[71.12 cm] QI I 8in
4 I» [45.72 cm]

|

F___ﬁ\
|_“__.;J

L ¢

Issued/Revised: 06/08/12

BRICK OR EQUIVALENT
ELEVATION VIEW

SHEET 3 OF 4

1-866-814-8697

Bigloys

bigtoys.com
A PI_A CORE' company g y



T.T.CI:.H|.|.|.|.|.].|.I.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T

Ocm 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

M54054 Bigwheel Panel w/Base - Metal
54054 Bigwheel Panel w/Base - Wood

COLUMN 12MM DO-NUT CAP
1/2" THREADED INSERT (M00O) (G036) 1/2" INTERNAL
OR TOOTH LOCK
EAGLE FASTENER (G000) WASHER (817201)

SUPPORT

1/2" x 5" HEX HEAD
BOLT (800807)

12MM DO-NUT BASE

12MM DO-NUT BASE (G034)

(G034)

1/2" LOCKNUT

(804355)
12MM DO-NUT BASE
1/2" x 5" HEX HEAD (G034)

BOLT (800807)

\

PANEL

ENCLOSURE
SUPPORT
12MM DO-NUT CAP
. 1/2" INTERNAL (G036)
1/2" INTERNAL 12MM DO-NUT CAP TOOTH LOCK
TOOTH LOCK (G036) WASHER (817201)

WASHER (817201)

3/8" LOCK NUT
(804353)

PANEL

ENCLOSURE
SUPPORT

3/8" x 1 1/2" HEX
HEAD BOLT (801005)

#10 x 3" WOOD
SCREW (815511)

BIG WHEEL
ASS'Y

Issued/Revised: 06/08/12 B i g I oys SHEET 4 OF 4

1-866-814-8697 bigtoys.com

A PLA CORIE' company



M06-001, M55-001
Installation Instructions

Flat Panel - Metal

Bigloys

A PAYCORE company

\\ o
Q g
Q g
\\ a

DET. QTY. PART# DESCRIPTION ICON (NOT TO SCALE)
A 1 401104 Panel, Flat

B 4 MO0O00 Threaded Insert 1/2" I:I]

1 E105_ Connector, Panel

C 4 800806 Bolt, 1/2 x 3" Pltd - Full Thread (> HIMIIIIIID
D 4 GO034_ Do-Nut Base (No Boss) 12mm ﬂ

E 4 G036_ Do-Nut Cap 12mm O (

F 4 817413 Washer 3/8" Plate Modified (PN 0445) (o) |

Flat Panel - Metal

1/2

Copyright © BigToys iM06-001 100412 JRH



1. Refer to your structure design for the location
of the Panel.

2. Install Threaded Insert (B) in columns.
(See "Typical Threaded Insert Installation.")

3. Attach Panel (A) to columns using hardware
(E)(C)(D)(F) as shown.
(See "Typical Do-Nut Installation.")

Refer to "Typical Threaded Insert Re_fer to your structure design for_proper
Installation” in the supplemental orientation of Panel when used with platforms.

Installation Instruction Prolog
(iM1000) for installation procedures.

Metal Column \

Flat Panel - Metal 2/2 Copyright © BigToys iM06-001 100412 JRH




earlywdrks’

M56012 Tot Slide - Metal
56012 Tot Slide - Wood

Parts List
DESCRIPTION M56012 56012 PART NUMBER

PIPE w/INSERTS 7 7 P023

ENCLOSURE 1 1 402581
RIGHT SIDE PANEL 1 1 402604
LEFT SIDE PANEL 1 1 402605
SLIDE BEDWAY 1 1 402606
TOT SLIDE FOOTBUCK 1 1 402662
90 DEG BRACKET 2 2 404221
---HARDWARE COMPLETE--- 1 0 402603
---HARDWARE COMPLETE--- 0 1 404306
EAGLE FASTENER 0 2 G000

10MM DO-NUT BASE 14 14 G030

10MM DO-NUT CAP 14 14 G032

12MM DO-NUT BASE 2 2 G034

12MM DO-NUT CAP 2 2 G036

#8 x 1" WOOD SCREW 2 2 813508
3/8"x11/2" P.B.H.C.S. w/PATCH 8 8 812053
3/8" x 1 3/4" HEX HEAD BOLT 14 14 801006
3/8" x 1 3/4" P.B.H.C.S. w/PATCH 4 4 812054
3/8" INTERNAL TOOTH LOCKWASHER 14 14 817200
3/8" FLAT WASHER 8 8 817410
3/8" S.S. FLAT WASHER 4 4 817460
3/8" T-NUT 10 10 804556
1/2" THREADED INSERT 2 0 MO000

1/2" x 2 1/2" HEX HEAD BOLT 2 2 801225
1/2" INTERNAL TOOTH LOCK WASHER 2 2 817201

Unless Otherwise Specified, All Units of Measure are Each

Items listed below Hardware Complete line are included with Hardware Complete Number
Warning: During Installation, Hardware And Small Parts Are Choking Hazards For Young Children. Store
Unused Parts Appropriately Until Assembly Is Completed. Once Assembly Is Completed, Remove Any
Unused Parts From The Play Environment And Dispose/Save Them In A Secure Location. Any bolt end
protruding more than two full threads beyond the face of the nut causes risk of clothing entanglement.
Promptly cut-off flush, file smooth, and treat to prevent corrosion.
Note: Peen Tee-Nuts and Flatwashers to match radius of pipe after assembly is complete.
Note: Loctite (supplied by others) should be used on any non-patch hardware.

lssued/Revised: 11/30/12 B i gToy s

1-866-814-8697

A [P|AYCORE company

SHEET 1 OF 6

bigtoys.com



earlywér/k‘sb

environments

M56012 Tot Slide - Metal
56012 Tot Slide - Wood

INSTALLATION INSTRUCTIONS:

1.

2.

1

Dig footings at locations shown in footing diagram.

Place Enclosure on platform and mark the platform where the 4 holes are located on the bottom of Enclosure and drill 1/2" diameter
holes through top of platform. Attach using 3/8" x 1 1/2" P.B.H.C.S., 3/8" Flat Washer, and 3/8" T-Nut. See Detail 081.

. Attach Enclosure to columns using 1/2" Threaded Insert, 12mm Do-Nut Base, 1/2" Internal Tooth Lock Washer, 1/2" x 2 1/2" Hex
Head Bolt, and 12mm Do-nut Cap. If installing wood verison use Eagle Fastener, 12mm Do-Nut Base, 1/2" Internal Tooth Lock
Washer, 1/2" x 2 1/2" Hex Head Bolt, and 12mm Do-Nut Cap. See Detail 080. Refer to Installation Prolog for typical Threaded Insert
or Eagle Fastener Installation.

. Attach top of Left and Right Side Panels to Pipe w/Inserts using 90 Deg. Bracket, 3/8" Flat Washer, and 3/8" x 1 3/4" P.B.H.C.S. See
Detail 082.

. Attach the rest of the Pipe w/Inserts and Footbuck to Left and Right Side Panels using 3/8" x 1 3/4" Hex Head Bolt, 3/8" Internal
Tooth Lock Washer, 10mm Do-Nut Base, and 10mm Do-Nut Cap. See Detail 083. Then slide Bedway into the slots of the Left and
Right Side Panels.

. Place Slide at location on Platform and mark the holes in the Brackets shown in detail 084. Drill 1/2" holes through front of platform
and attach to Platform using 3/8" x 1 3/4" P.B.H.C.S. and 3/8" Flat Washer. Secure Slide Bedway with # 8 x 1" Wood Screw. See
Detail 084. Important: Adjust slide bedway to fit tightly against platform before installing screws at the top sides of bedway.

. Attach Slide Side Panels to Enclosure using 3/8" x 1 1/2" P.B.H.C.S., 3/8" S.S. Flat Washer, and 3/8" T-Nut. See Detail 085.
Important: Peen Tee-Nuts to match radius of pipe after tightening.

. Plumb and level the entire assembly and tighten all fasteners.

. After entire unit is assembled pour concrete footings within 4" to the top and taper away from pipe to allow water drainage. Allow 48
hours to cure before use. Temporary bracing may be required until concrete cures.

0. When the structure is finished and satisfactory, eliminate sharp points and sharp edges (burring) on installed hardware like bolts,

nuts, etc. Install resilient surfacing material within the use zone of play structure in accordance with ASTM specifications F1292
appropriate for the fall height of each structure. Refer to the safety guidelines.

MAINTENANCE PROCEDURE:

Periodically check hardware for tightness, and tighten as necessary. Always check all parts for breakage or wear, and immediately
put equipment out of service until any faulty parts found are repaired or replaced. Also Check all metal parts for rust, paint loss and
touch-up if necessary with paint. Check for welded areas and verify integrity. Check periodically resilient surfacing for appropriate
depth and remove extraneous materials that could cause injury, infection, or disease. Maintain detailed installation, inspection,
maintenance, and repair records for each public-use playground equipment.

(]
Issued/Revised: 11/30/12 B I g I Oys SHEET 2 OF 6

1-866-814-8697 e S bigtoys.com



earlywér/k‘sﬁ

environments

M56012 Tot Slide - Metal
56012 Tot Slide - Wood

-

ENCLOSURE

(402581)
|
|
3 2

,’_ )

&— |
| |
| ? c E

AN/

N

_/

<
E/ SLIDE BEDWAY
90 DEG BRACKET (4026086)

(404221) |
|
<

\ LEFT SIDE PANEL
| (402605)
|
£
RIGHT SIDE PANEL \
(402604) \
\'|
PIPE w/INSERTS O
(P023)
UNDERNEATH @ FOOTBUCK
(402662)
FINISHED ASSEMBLY
<:> = INSTALLATION DETAIL M8560 12 S?—ISOWN COMPONETS SHOWN IN
DASHED LINES ARE SOLD SEPARTELY

(]
Issued/Revised: 11/30/12 B I g I Oys SHEET 3 OF 6

1-866-814-8697 e S bigtoys.com



earlywéljlzsh

environments

M56012 Tot Slide - Metal
56012 Tot Slide - Wood

/ -
e \) @12 in
— [30.48 cm]
W’x Tl TYP.
81/2in
> :: [21.59 cm]
46 1/2 in .
[118.11 cm] ( ||
< N
o 19in
\ || “ N [48.26 cm]
— }
N/
[/
@161n f 56 7/8 in
[40.64 cm] [144.42 cm]
REF.
PLAN VIEW
b CONCRETE REQUIRED
. 0.088 CUBIC YARDS
[0.066 CUBIC METERS]
R
L 6 5/8 in
st [16.80 cm]
in MAX
[74.30 cm] ‘ HEIGHT
T RESILIENT SURFACE
28in NERE
[71.12 cm] R \| 10in
l 5 I [25.40 cm]
ELEVATION VIEW BRICK OR EQUIVALENT
M56012 SHOWN

| | ®
Issued/Revised: 11/30/12 B I g I Oys SHEET 4 OF 6

1-866-814-8697 e S bigtoys.com



T.lT.CI.H|.|.|.|.|.].|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T

Ocm 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

M56012 Tot Slide - Metal
56012 Tot Slide - Wood

3/8" FLAT WASHER

1/2" THREADED INSERT (M00O) (817410)
OR
EAGLE FASTENER (G000)

3/8" x 1 1/2"
P.B.H.C.S. w/PATCH
(812053)

12MM DO-NUT BASE
(G034)

1/2" INTERNAL
TOOTH LOCK
ASHER (817201)

ENCLOSURE
COLUMN >—/

ENCLOSURE

12MM DO-NUT CAP
(G036)

1/2" x 2 1/2" HEX

HEAD BOLT (801225) DRILL 1/2" HOLES

THRU PLATFORM
NOTE: REFER TO THE INSTALLATION PROLOG AT THESE LOCATIONS
FOR TYPICAL THREADED INSERT AND EAGLE

FASTENER INSTALLATION. PLATEORM

3/8" T-NUT (804556)

(P023) TOT SLIDE FOOTBUCK LEFT SIDE PANEL
(402662) (402605)

\ PIPE wW/INSERTS

SLIDE BEDWAY
(402606

90 DEG BRACKET
(404221)

>

5 PANEL
y TOMM DO-NUT BASE
3/8" FUAT WASHER (G030)
(817410) 10MM DO-NUT CAP 3/8" INTERNAL
3/8" x 1 3/4" (G032) LOC-[(C&\?A-I—SHHER
P.B.H.C.S. wW/PATCH 3/8" x 1 5/4" HEX
(812054) HEAD BOLT (801006)  (817200)

| ®
Issued/Revised: 11/30/12 BI g I Oys SHEET 5 OF 6

1-866-814-8697 - bigtoys.com



T.lT.CI.H|.|.|.|.|.].|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T

Ocm 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

M56012 Tot Slide - Metal
56012 Tot Slide - Wood

084 3/8"x 1 1/2"
P.B.H.C.S. wW/PATCH
3/8" S.S. FLAT 812053)
3/8" T-NUT (804556) DRILL 1/2" HOLES WASHER (817460)

THRU PLATFORM AT
THESE LOCATIONS

ENCLOSURE

SLIDE
PLATFORM 48 1" WEoD
SCREW (813508)
3/8" FLAT WASHER
(817410) 3/8" x { 314"
P B.H.C.S. wPATCH IMPORTANT: PEEN TEE-NUTS TO FIT CURVE OF
" (812054) PIPE AFTER TIGHTENING.

IMPORTANT: ADJUST SLIDE BEDWAY TO FIT TIGHT AGAINST
PLATFORM BEFORE INSTALLING SCREW IN SIDES OF BEDWAY

| ®
Issued/Revised: 11/30/12 BI g I oys SHEET 6 OF 6

1-866-814-8697 - bigtoys.com



earlywér/k‘sb

environments

M57043 Rock Climb 2'-6" (Recycled)
57043 Rock Climb 2'-6" (Wood)

Parts List
DESCRIPTION M57043 57043 PART NUMBER

ROCK CLIMB FOOTING PIPE 2 2 402085
ROCK CLIMB 2-6 (RECYCLED) 1 0 402788
ROCK CLIMB 2-6 (WOOD) 0 1 402790
---HARDWARE COMPLETE--- 1 1 402791
10MM DO-NUT BASE 10 10 G030

10MM DO-NUT CAP 10 10 G032

BRACKET ROCK CLIMB 52D 2 2 G247

ANCHOR ROD 2 2 402121
3/8" x 2 1/4" HEX HEAD BOLT 2 2 801008
3/8"x 2 1/4" B.H.C.S. 2 2 811056
3/8" x 3 3/4" HEX HEAD BOLT 2 2 801526
3/8" INTERNAL TOOTH LOCKWASHER 10 10 817200
3/8" FLAT WASHER 2 2 817410
3/8" HEX NUT 6 6 804053

Unless Otherwise Specified, All Units of Measure are Each
Items listed below Hardware Complete line are included with Hardware Complete Number
Warning: During Installation, Hardware And Small Parts Are Choking Hazards For Young Children. Store
Unused Parts Appropriately Until Assembly Is Completed. Once Assembly Is Completed, Remove Any
Unused Parts From The Play Environment And Dispose/Save Them In A Secure Location. Any bolt end
protruding more than two full threads beyond the face of the nut causes risk of clothing entanglement.
Promptly cut-off flush, file smooth, and treat to prevent corrosion.
Note: Peen Tee-Nuts and Flatwashers to match radius of pipe after assembly is complete.
Note: Loctite (supplied by others) should be used on any non-patch hardware.

INSTALLATION INSTRUCTIONS:

. Dig footing holes as shown in Elevation and Plan Views.

. Locate platform and attach Bracket using 3/8" x 2 1/4" B.H.C.S , 3/8" Flat Washer, 10mm Do-Nut Base, 3/8" Internal Tooth Lock
Washer, 3/8" Hex Nut, and 10mm Do-Nut Cap as shown in Detail 050.

. Attach Rock Climb to Brackets using 10mm Do-Nut Base, 3/8" x 2 1/4" Hex Head Bolt, 3/8" Internal Tooth Lock Washer, 3/8" Hex Nut,
and 10mm Do-Nut Cap as shown in Detail 049.

. Attach Footing Pipe to Rock Climb using 10mm Do-Nut Base, 3/8" x 3 3/4" Hex Head Bolt, 3/8" Internal Tooth Lock washer, 3/8" Hex
Nut, and 10mm Do-Nut Cap as shown in Detail 048.

5. Insert Anchor Rods through the hole in Footing Pipe.
. Plumb and level the entire assembly and tighten all fasteners.

. After entire unit is assembled, pour concrete footings within 4" to the top and taper away from post for water drainage. Allow to cure at
least 48 hours before use. Temporary bracing may be required until concrete cures.

8. When the structure is finished and satisfactory, eliminate sharp points and sharp edges (burring) on installed hardware like bolts, nuts,
etc. Install resilient surfacing material within the use zone of play structure in accordance with ASTM specifications F1292 appropriate
for the fall height of each structure. Refer to the safety guidelines.

. ®
Issued/Revised: 08/14/2012 B I g I oys SHEET 1 OF 4

1-866-814-8697 A P|AYCORE company bigtoys.com



earlywér/k‘sb

environments

M57043 Rock Climb 2'-6" (Recycled)
57043 Rock Climb 2'-6" (Wood)

MAINTENANCE PROCEDURE:

Periodically check hardware for tightness, and tighten as necessary. Always check all parts for breakage or wear, and immediately
put equipment out of service until any faulty parts found are repaired or replaced. Also Check all metal parts for rust, paint loss and
touch-up if necessary with paint. Check for welded areas and verify integrity. Check periodically resilient surfacing for appropriate
depth and remove extraneous materials that could cause injury, infection, or disease. Maintain detailed installation, inspection,
maintenance, and repair records for each public-use playground equipment.

TN
-
;
| |
|‘: e|

\

ROCK CLIMB
(RECYCLED) 402788
(WOOD) 402790

7 %
4

UNDERNEATH
[
L

ROCK CLIMB
FOOTING PIPE
(402085)

<:> = INSTALLATION DETAIL FINISHED ASSEMBLY

COMPONENTS SHOWN IN
HIDDEN LINES ARE SOLD SEPARATELY

. ®
Issued/Revised: 08/14/2012 B I g I oys SHEET 2 OF 4

1-866-814-8697 A P|AYCORE company bigtoys.com



earlywér/k‘sﬁ

environments

M57043 Rock Climb 2'-6" (Recycled)
57043 Rock Climb 2'-6" (Wood)

//’-\ @8 in

LN ) [20.32 cm]
—\ /I// / TYP.
T i

>II [
L I
46 1/2in 23in
< B |
oo o
WL LIS =~
[ 7 \
‘\ N\
. 11 1/4in
[4?(15?1 o ]_/\ + [28.58 cm]
.64 cm
REF. 321/16in
[81.49 cm]
PLAN VIEW
CONCRETE REQUIRED
0.078 CUBIC YARDS
0.059 [CUBIC METERS]
[
S T
[ e
297/8in ,
[75.88 cm] 10in
‘/520 [25.40 cm]
x
T RESILIENT SURFACE
28 in v ‘ HIE
[71.12 cm] ’/'»I I»1 if' :;.... 18in
s T [45.72 cm]
b L]
ELEVATION VIEW BRICK OR EQUIVALENT

. ®
Issued/Revised: 08/14/2012 B I g I Oys SHEET 3 OF 4

1-866-814-8697 A PLAYCORE company bigtoys.com



T.lT.CI.H|.|.|.|.|.].|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T.|.|.|.|.|.|.|.T

Oocm 1 2 3 4 5 6 7

8 9 10 11 12 13 14 15

M57043 Rock Climb 2'-6" (Recycled)
57043 Rock Climb 2'-6" (Wood)

048
10MM DO-NUT CAP
(G032)
3/8" x 3 3/4" HEX
HEAD BOLT (801526)
10MM DO-NUT BASE
(G030) 3/8" INTERNAL
TOOTH
LOCKWASHER
(817200)
3/8" HEX NUT
(804053

ROCK CLIMB
ROCK CLIMB

10MM DO-NUT CAP FOOTING PIPE
G032
(G032) 3/8" INTERNAL  (402085)
TOOTH
LOCKWASHER
(817200)

BRACKET ROCK
CLIMB 52D (G247)

(811056)

10MM DO-NUT BASE
(G030)

3/8" FLAT WASHER
(817410)

3/8" HEX NUT
(804053

3/8" INTERNAL PLATFORM

10MM DO-NUT CAP TOOTH
(G032) LOCKWASHER
(817200)

Issued/Revised: 08/14/2012

1-866-814-8697

3/8"x21/4"B.H.C.S.

Bigloys

A PI_A '‘CORE’ company

10MM DO-NUT CAP
(G032)

3/8" x 2 1/4" HEX
HEAD BOLT (801008)

ROCK CLIMB

3/8" INTERNAL
TOOTH
LOCKWASHER

BRACKET ROCK
CLIMB 52D (G247)

(817200)
3/8" INTERNAL
TOOTH
LOCKWASHER
(817200)
10MM DO-NUT BASE
10MM DO-NUT CAP (G030)
(G032)
3/8" HEX NUT
(804053)
SHEET 4 OF 4

bigtoys.com



M59-030
Installation Instructions

DET. QTY. PARTH#

DESCRIPTION

Mr. Welcome Jr. Panel - M

Bigloys

A P|AYCORE' company

ICON (NOT TO SCALE)

A 1 L5334

Mr. Welcome Jr. Panel

E043_
800430
G034
G036_
801225
G958

804355
MO000

T & m m O O W
A A DM DN 0 0O BN P

Connector, Mr. Welcome Panel
Bolt Carriage 1/2 x 1-1/2" NC Pltd
Do-Nut Base (No Boss) 12mm

Do-Nut Cap 12mm

Bolt, 1/2 x 2-1/2" PItd - Full Thread
Bracket, Wood Enclosure Base HDG

Nut, Hex 1/2" - Lock
Threaded Insert 1/2"

00O 0O®O
r—@g %Dg

U

Mr. Welcome Jr. Panel - M

1/2

Copyright © BigToys

iM59-030 103112 JRH




1. Refer to your structure design layout for the
location and orientation of the Mr. Welcome
Panel.

2. Install Threaded Inserts (H) in columns as
shown.
(See "Typical Threaded Insert Installation.")

3. Attach 90° brackets (F) to columns
using hardware (E)(C) as shown.
(See "Typical Do-Nut Installation.")
Note: Do not install Do-nut Caps (D) until
the installation is completed and all hardware
Is tightened.

Refer to "Typical Threaded Insert
Installation™ in the supplemental
Installation Instruction Prolog
(iM1000) for installation procedures.

4. Attach Mr. Welcome Panel (A) to
brackets (F) using hardware (B)(C)(G)
as shown.
(See "Typical Do-Nut Installation.")
Note: Do not install Do-nut Caps (D) until
the installation is completed and all hardware
Is tightened.

Mr. Welcome Jr. Panel - M 2/2 Copyright © BigToys iM59-030 103112 JRH




	MEC205.pdf
	i06-003 (Bubble).pdf
	i06-003 (Bubble)
	1
	2


	iM03-001 (Platform Extension, 9-Board).pdf
	iM03-001 (Platform Extension, 9-Board)
	1
	2


	M03-009.pdf
	iM16-001 (Find N Seek).pdf
	iM16-001 (Find N Seek)
	1
	2
	3


	M52036.pdf
	M53009.pdf
	M54050.pdf
	M54053.pdf
	M54054.pdf
	iM06-001 (Flat Panel).pdf
	iM06-001 (Flat Panel)
	1
	2


	M56012.pdf
	M57043.pdf
	iM59-030 (Mr. Welcome Jr. Panel).pdf
	iM59-030 (Mr. Welcome Jr. Panel)
	1
	2





